Prescribing Information for Venlalic (venlafaxine hydrochloride) XL prolonged-release tablets 37.5mg, 75mg, 150mg, 225mg and 300 mg
See Summary of Product Characteristics (SmPC) before prescribing.
Presentation:  Available in a range of doses. Each prolonged-release tablet contains 37.5mg, 75mg, 150mg, 225mg or 300 mg venlafaxine (as hydrochloride). Indications: Venlalic 300 mg has different indications to the other Venlalic strengths. Venlalic XL 37.5mg, 75mg, 150mg and 225mg: treatment of major depressive episodes; prevention of recurrence of major depressive episodes; treatment of generalised anxiety disorder; treatment of social anxiety disorder; treatment of panic disorder, with or without agoraphobia. Venlalic XL 300mg: treatment of major depressive episodes; prevention of recurrence of major depressive episodes Dosage: Refer to SmPC for additional details and recommendations. For oral use. It is recommended to take the tablets with food, at approximately the same time each day. Tablets must be swallowed whole with fluid and not divided, crushed, chewed, or dissolved. The prolonged-release tablet keeps its shape during the whole digestion releasing the active ingredient and is eliminated intact in the faeces. Major depressive episodes: Venlalic XL 300 mg prolonged-release tablet is recommended for patients not responding to the initial low doses of venlafaxine. The recommended starting dose is 75 mg once daily.  Patients not responding to the initial dose of 75 mg/day may benefit from dose increases up to a 300 mg/day dose, and a maximum dose of 375 mg/day.  Doses should be increased at intervals of around 2 weeks or more, with a minimum of 4 days between each increment. Lower strengths are available to facilitate dose titration when initiating therapy and for individual dose adjustment. Because of the risk of dose-related adverse effects, dose increments should be made only after a clinical evaluation. The lowest effective dose should be maintained. Treatment should continue for at least 6 months following remission. Generalised anxiety disorder: The recommended starting dose is 75 mg once daily.  Patients not responding to the initial dose of 75 mg/day may benefit from increased doses up to 225 mg/day.  Doses should be increased at intervals of 2 weeks or more. Social anxiety disorder: The recommended dose is 75 mg once daily.  There is no evidence that high doses confer any additional benefit. In individual patients not responding to the initial 75 mg/day, increases up to a maximum dose of 225 mg/day may be considered. Dosage increases can be made at intervals of 2 weeks or more. Panic disorder: The recommended dose is 37.5 mg/day for 7 days.  Dosage should then be increased to 75 mg/day.  Patients not responding to this dose may benefit from higher doses up to 225 mg/day.  Doses should be increased at intervals of 2 weeks or more. Elderly: Caution should be exercised. The lowest effective dose should always be used, and patients should be monitored when an increase in the dose is required. Paediatric population: Not recommended. Patients with hepatic impairment: A 50% dose reduction should be considered; however, individualisation of dosage may be desirable in patients with mild and moderate hepatic impairment. In patients with severe hepatic impairment caution is advised, and a dose reduction by more than 50% should be considered.  Patients with renal impairment: For patients with glomerular filtration rate between 30 – 70 ml/minute, caution is advised. For patients that require hemodialysis or with severe renal impairment, the dose should be reduced by 50%. Withdrawal symptoms seen on discontinuation: Abrupt discontinuation should be avoided. When stopping treatment with venlafaxine, the dose should be gradually reduced over a period of at least one to two weeks in order to reduce the risk of withdrawal reactions. If intolerable symptoms occur following a decrease in the dose or upon discontinuation, resuming the previously prescribed dose or gradually decreasing the dose may be considered. Contra-indications:  Hypersensitivity to venlafaxine or any of the excipients, concomitant use with monoamine oxidase inhibitors (MAOIs) due to the risk of serotonin syndrome. Precautions and Warnings: Please consult the SmPC for full details. Suicide/suicidal thoughts or clinical worsening: Closely monitor patients and advise patients (and caregivers of patients) to seek medical advice immediately if these symptoms present. Paediatric population: Venlafaxine should not be used in the treatment of children and adolescents under the age of 18 years. Serotonin syndrome: Serotonin syndrome, a potentially life-threatening condition, may occur with venlafaxine treatment, particularly with concomitant use of other agents that may affect the serotonergic neurotransmitter system (including triptans, selective serotonin reuptake inhibitors - SSRIs, serotonin norepinephrine reuptake inhibitors - SNRIs, amphetamines, lithium, sibutramine, St.John’s Wort, fentanyl and its analogues, tramadol, dextromethorphan, tapentadol, pethidine, methadone and pentazocine), with medicinal agents that impair metabolism of serotonin (such as MAOIs e.g. methylene blue), with serotonin precursors (such as tryptophan supplements) or with antipsychotics or other dopamine antagonists. If concomitant treatment with venlafaxine and other agents that may affect the serotonergic and/or dopaminergic neurotransmitter systems is clinically warranted, careful observation of the patient is advised, particularly during treatment initiation and dose increases. The concomitant use of venlafaxine with serotonin precursors (such as tryptophan supplements) is not recommended. Narrow-angle glaucoma: Closely monitor patients with raised intraocular pressure or those at risk for acute narrow-angle glaucoma, as mydriasis may occur in association with venlafaxine. Heart rate, cardiac disease and risk of arrhythmia: Caution should be exercised in patients whose underlying conditions might be compromised by increases in blood pressure and increases in heart rate. Use with caution in patients with a recent history of myocardial infarction or unstable heart disease. Convulsions: Use with caution in patients with a history of convulsions. Treatment should be discontinued in any patient who develops seizures. Hyponatraemia: Causes of hyponatraemia and/ or the Syndrome of Inappropriate Antidiuretic Hormone (SIADH) secretion may occur with venlafaxine. Abnormal bleeding: Use with caution in patients predisposed to bleeding, including patients on anticoagulants and platelet inhibitors. Serum cholesterol: Measurement of serum cholesterol levels should be considered during long-term treatment. Weight-loss agents: Co-administration is not recommended. Mania/ hypomania and aggression: Use cautiously in patients with a history or family history of bipolar disorder, or a history of aggression. Withdrawal: Withdrawal symptoms are common, particularly if discontinuation is abrupt. It is advised that venlafaxine should be gradually tapered when discontinuing treatment over a period of several weeks or months, according to the patient’s needs. Akathisia/ psychomotor restlessness: Increasing the dose in patients displaying symptoms of akathisia (inability to sit or stand still) may be detrimental. Dry mouth: This may increase the risk of caries, and patients should be advised upon the importance of dental hygiene. Diabetes: Treatment may need to be adjusted. Drug-Laboratory Test Interactions: False-positive urine immunoassay screening tests for phencyclidine and amphetamine have ben reported in patients taking venlafaxine, due to lack of specificity of the screening tests. Potential for gastrointestinal (GI) obstruction: Venlalic is nondeformable and should not be administered to patients with pre-existing severe GI narrowing or in patients with dysphagia or difficulty in swallowing tablets. Venlalic should only be used in patients who are able to swallow the tablet whole. Venlalic contains lactose, and patients with rare hereditary problems of galactose intolerance, the Lapp lactase deficiency or glucose-galactose malabsorption should not take this medicinal product. Sexual dysfunction: SSRIs/SNRIs may cause symptoms of sexual dysfunction. There have been reports of long-lasting sexual dysfunction where the symptoms have continued despite discontinuation of SSRIs/SNRI. Interactions: Refer to SmPC for full details. Venlalic interacts with the following medicinal products: MAOIs; central nervous system (CNS)-active substances; ethanol; drugs that prolong the QT interval; ketoconazole (CYP3A4 inhibitor); lithium; diazepam; imipramine; haloperidol; risperidone; metoprolol; indinavir; oral contraceptives; serotonin syndrome (see above). Drugs Metabolized by Cytochrome P450 Isoenzymes: In vivo studies indicate that venlafaxine is a relatively weak inhibitor of CYP2D6. Venlafaxine did not inhibit CYP3A4 (alprazolam and carbamazepine), CYP1A2 (caffeine), and CYP2C9 (tolbutamide) or CYP2C19 (diazepam) in vivo. Fertility, pregnancy and lactation: Fertility: Reduced fertility was observed in animal studies. Pregnancy: Venlafaxine must only be administered to pregnant women if the expected benefits outweigh any possible risk. Discontinuation symptoms may occur in the newborns if venlafaxine is used until or shortly after birth. Lactation: Venlafaxine and its active metabolite, O-desmethylvenlafaxine, are excreted in breast milk. A decision to continue/ discontinue breast feeding or to continue/ discontinue therapy with venlafaxine should be made, taking into account the benefit of breast feeding to the child and the benefit of venlafaxine therapy to the woman. Effects on ability to drive and use machines: Venlafaxine may impair judgment, thinking, and motor skills. Patients should be cautioned about their ability to drive or operate hazardous machinery. Side effects: Refer to SmPC for full list. Very common (≥1/10): Insomnia, dizziness, headache, sedation, nausea, dry mouth, constipation, hyperhidrosis. Common (≥1/100 to <1/10): Decreased appetite, confusional state, depersonalization, anorgasmia, agitation, decreased libido, nervousness, abnormal dreams, akathisia, tremor, paraesthesia, dysgeusia, visual impairment, accomodation disorder including blurred vision, mydriasis, tinnitus, palpitations, tachycardia, hypertension, hot flush, dyspnoea, yawning, vomiting, diarrhoea, rash, pruritus, hypertonia, urinary hesitation, urinary retention, pollakiuria, menorrhagia, metorrhagia, ejaculation disorder, erectile dysfunction, asthenia, fatigue, chills, weight decrease, weight increase, increased blood cholesterol.  Overdose: See SmPC for management guidance. Marketing Authorisation Number and Basic NHS Price: All strengths are sold in packs of 30 prolonged-release tablets. Venlalic 37.5mg PL 01883/0338 - £6.60; Venlalic 75mg PL 01883/0339 – £2.60; Venlalic 150mg PL 01883/0340 - £3.90; Venlalic 225mg PL 01883/0341 - £33.60; Venlalic 300mg PL 01883/0363 - £35.00. Product Licence Holder: Macarthys Laboratories Ltd T/A Martindale Pharma, Bampton Road, Harold Hill, Romford, Essex, RM3 8UG. Legal category: POM. Further information: Martindale Pharma, Bampton Road, Romford, RM3 8UG. Tel: 01277 266 600. Date of Preparation: March 2020. 
	Adverse events should be reported.  Reporting forms and information can be found at www.mhra.gov.uk/yellowcard.  Adverse events should also be reported to Martindale Pharma, an Ethypharm Group Company. Tel: 01277 266 600. e-mail: drugsafety.uk@ethypharm.com 


